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Next Steps: Should be done in consultation with Neurology.

Consider pentobarbital infusion (5-10 mg/kg load over 1 hour and infusion of 1 mg/kg/hr), midazolam
infusion (0.2 mg/kg load and 0.1 mg/kg/hr infusion), IV keppra (10 mg/kg), additional phenobarbital
(10 mg/kg), and/or inhaled anesthesia (isoflurane with Anesthesiology consultation).



